
Page 1 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 1 of 145 
 

Minutes of the 480th meeting of the State Level Expert Appraisal Committee held on 

06/02/2019 at Geer Foundation, Sector 9, Indroda Park, Gandhinagar. 

The 480th meeting of the State Level Expert Appraisal Committee (SEAC) was held on 06th 

February 2019 at Geer Foundation, Sector 9, Indroda Park, Gandhinagar. Following members 

attended the meeting: 

1. Dr. Dinesh Misra, Chairman, SEAC 

2. Shri S. C. Srivastav, Vice Chairman, SEAC 

3. Shri V. N. Patel, Member, SEAC 

4. Shri R. J. Shah, Member, SEAC 

5. Shri A.K. Muley, Member, SEAC 

The additional agenda of TOR/Scoping cases and Appraisal was taken up. The applicants made 
[...]
or Common 
TSDF. 

5 
Process 
Waste 

Process 
(Magnesium 

Sulphate) 

Schedule-I-
(26.1) 

90 

Collection, 
Storage, 
Transportation 
and sent to 
Common TSDF. 

6 Gypsum 
Process 

(Metanilic 
Acid) 

Schedule-I-
(26.1) 

1200 

Collection, 
Storage, 
Transportation 
and sent to 
Cement Industries 
or Common 
TSDF. 

7 
25% of 
Sodium 
bisulphite 

Scrubber 
(Aniline  2,5 
Disulfonic 

Acid) 

Schedule-II- 
(B-36) 

240 

Collection, 
Storage, 
Transportation 
and sell to end 
users having rule 
9 permission. 

8 
Spent 
Sulfuric Acid 
(30%) 

Process 
Schedule-I-

(26.3) 
3560 

Collection, 
Storage, 
Transportation 
and 3600 MT will 
be Reused in Mfg 
of MgSO4. 

- 

ii Membership details of TSDF, 

CHWIF etc.  
(For HW management) 

Unit have obtained membership of Common TSDF of M/s. SEPPL. 

iii Details of Non-Hazardous 
waste & its disposal(MSW and 
others)  

No non hazardous waste will be generated. 

G Solvent management, VOC emissions etc. 

i Types of solvents, Details of Solvent recovery, % recovery.  reuse of recovered Solvents 



Page 26 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 26 of 145 
 

 NA. No Solvent will be used. 

ii VOC emission sources and its mitigation measures 

 NA. Company will not use any solvent. So, VOC will not be generated. 

 

• During the meeting dated 06/02/2019, technical presentation made by project proponent.  

• During the meeting, the project was appraised based on the information furnished in the EIA Report,and 

details presented during the meeting. 

• The baseline environmental quality has been assessed for various components of the environment viz. air, 

noise, water, biological and socioeconomic aspect. The baseline environmental study has been conducted 

for the study area of 10 km radial distance from project site for the period March to May, 2017. Ambient Air 

Quality monitoring was carried out for PM10, PM2.5, SO2, NOx,O3,Pb,NH3,CO,C6H6,As,Ni 

 and VOC at Nine locations, including the project site. Values conform to the prescribed standards for 

Ambient Air Quality. The incremental Ground Level Concentration (GLC) has been computed using ISCST. 

The resultant concentrations are within the NAAQS. The modeling study proved that the air emissions from 

the proposed plant would not affect the ambient air quality of the region in any significant manner. The 

ambient air quality around the proposed project site will remain within the National Ambient Air Quality 

Standards (NAAQS).  

• Risk assessment including prediction of the worst-case scenario and maximum credible accident scenarios 

has been carried out. The detail proposed safeguard measures including On-Site / Off-Site Emergency 

Plan has been covered in the RA report.  

• This unit is having valid CC&A for existing unit. Copy of CC&A, its compliance report is submitted. PP 

ensured that there are no court cases pending and no public complaints against the project. 

• The proposal is for expansion. Unit has valid CCA and compliance of CCA conditions were deliberated at 

length. This is an existing unit engaged in mfg of inorganic chemicals and now proposes for new synthetic 

organic chemical products.PP informed that no legal action taken against unit. After expansion, industrial 

effluent will be treated in ETP consist of primary treatment & then it will be sent to CETP of Sarigam. 

Committee asked about compliance of CETP and PP informed that CETP is in compliance. Also PP 

represented about area adequacy of proposed plant and production activity carried out in closed shed. PP 

also informed that unit will discontinue existing ferrous sulphate production after getting EC and CTE for 

existing product. Committee asked about spent acid management, PP addressed that unit shall 

manufacture magnesium sulphate product from spent acid. PP informed that Natural gas is proposed as 

fuel for proposed project expansion. Two stage alkali scrubber will be provided with proposed reactor. 

Considering hazardous waste generation, PP has satisfactorily addressed hazardous waste management 

including generation and disposal of spent sulphuric acid. Committee deliberated all the TOR in detail with 

details of baseline data, GLC of  PM10, PM2.5, SO2, NOx,O3,Pb,NH3,CO,C6H6,As,Ni 

 and VOC ,impact on surface water and ground water quality and Noise, EMP, CER with details of 

budgetary provisions. 



Page 27 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 27 of 145 
 

• Compliance of the ToR was found satisfactory.  

After detailed discussion, it was decided to recommend the project to SEIAA Gujarat for grant of 

Environmental Clearance. 

 

11. SIA/GJ/IND2/30662/2018 M/s: Iconic Pharmachem 

Plot No. 3202, Phase-III, GIDC 
Estate, Panoli,  Ankleshwar,  
Bharuch 

Appraisal 

Category of the unit : 5(f) 

Project status: New 

• Project proponent (PP) has submitted online application vide no. SIA/GJ/IND2/30662/2018 dated 

16/01/2019 for obtaining Environmental Clearance. 

• SEIAA issued TOR to PP vide letter SEIAA/GUJ/TOR/5(f)/1370/2018 dated 18/12/2018. 

• Project proponent has submitted EIA Report prepared by M/s: Aqua-Air Environmental Engineers Pvt. Ltd 

based on the TOR issued by SEIAA 

• This is a new unit proposes manufacturing of synthetic organic chemicals  as tabulated below: 

SR. 
NO. 

PRODUCTS  CAS NO.  Production Capacity  (MT/MONTH)  

TOTAL  END USE  

1 Diclofenac Sodium Derivatives   15307-79-6 30.0 Anti-inflammatory 
drug 

2 Diclofenac Potassium  15307-81-0 Anti-inflammatory 
drug 

3 Aceclofenac  89796-99-6 Anti-inflammatory 
drug 

4 Citrizine Dihydrochloride  83881-52-1 Anti Histamine 

5 Levocitrizine Dihydrochloride   130018-77-
8 

Anti Histamine 

6 Meclizine Hydrochloride  31884-77-2 Anti Histamine 

7 Cilnidipine  132203-70-
4 

Anti Hypertension 

8 Azelinidipene  123524-52-
7 

Anti Hypertension 

9 Nifidipine  21829-25-4 Anti Hypertension 

10 Pregabaline  148553-50-
8 

Anti-Epileptic 

11 RCMH( R(-)-3-(Carbamoylmethyl)-5-methyl 
hexanoic acid)  

181289-33-
8 

Intermediate of Pregabaline  

12 Glimepiride  93479-97-1 Anti Diabetic 

13 Gadopententic  Acid 80529-93-7 As a paramagnetic agents 

14 Mannich Hydrochloride 42036-65-7 Intermediate of Tramadol  



Page 28 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 28 of 145 
 

15 Ambroxol HCL 23828-92-4 Respiratory Diseases  

16 Rosuvastatin Calcium 147098-20-
2 

Lipid Lowering 

17 Desloratadine 100643-71-
8 

Anti Histamine 

18 Levetiracetam 102767-28-
2 

Anti Epileptic 

19 Telmisarton 144701-48-
4 

Anti Hypertension 

20 Indolinone 15307-86-5 Intermediate of Diclofenac 
sodium 

21 N-Chalroacetyl 2,6 Dichlrodiphenyl Amine 15308-01-7 Intermediate of Diclofenac 
sodium 

22 2,6 Dichlrodiphenyl Amine 15307-93-4 Intermediate of Diclofenac 
sodium 

Total   30 
MT/MONTH 

 

 

• The project falls under Category B of project activity 5(f) as per the schedule of EIA Notification 2006. 

• PP was called for presentation in the SEAC meeting dated 06/02/2019. 

• Salient features of the project are as under: 

Sr. 
no.  

Particulars Details 

A Total cost of Proposed Project  
(Rs. in Crores):  
 

3.0 Crores 

B Total Plot area( sq. meter) 
 

1500.0 Sq. m.  

 Green belt area  
( sq. meter) 

495.0 Sq. m. 

C Employment generation 
 

Direct-15 
Indirect-15 

D Water 

i 
 

Source of Water Supply 
 
(GIDC Bore well, Surface water, 
Tanker supply  etc...) 
 

GIDC Water Supply 

Status of permission from the 
concern authority. 
 

Unit has obtained permission for water supply. 

 
ii 

 
Water consumption (KLD) 

 Category 
 

Quantity 
KLD 

Remarks 

(J) Domestic  2.0 
 

 



Page 29 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 29 of 145 
 

(K) Gardening 2.0 
 

 

(L) Industrial 
 

 

          Process 15.0 
 

 

Washing 1.0 
 

 

Boiler 5.0 
 

 

Cooling 3.0 
 

 

Others/Scrubber 2.0 
 

 

Industrial Total 26.0  
Total (A + B + C) 

 
30.0  

 
10) Total water requirement for the project: 30.0 KLD 
11) Quantity to be recycled:0.7 KLD 
12) Total fresh water requirement: 29.3 KLD 

 

 
iii 

 
Waste water generation (KLD) 

 Category Waste water 
KLD 

Remarks 

(G) Domestic  1.8 
 

Septic tank or Soak pit 
system. 

(H) Industrial 
 

 

          Process 14.0 
 

 

Washing 1.0 
 

 

Boiler 0.5 
 

R. O plant & 0.6 KLD 
Reuse In Boiler Feed 
Water (R.O Reject 0.1 
KLD Common MEE) 

Cooling 0.2 
 

*Scrubber/Others 2.2 
 

Reuse in plant 
premises. 

Total Industrial waste 
water  

15.1 Common MEE of M/s. 
ACPTCL, Ankleshwar 

Total  [A + B] 17.9 KL/Day  
- 

iv Treatment facility within premises with capacity  
[In-house ETP (Primary, Secondary, Tertiary), MEE, Stripper, Spray Dryer, STP etc..  

ETP : 20.0 KL/Day 
M/s. Iconic Pharmachem shall have an Effluent treatment plant consisting of primary & secondary 
treatment units. The details of ETP are as follows. 
  
First all streams of wastewater shall be collected in Equalization cum Neutralization tank (ENT-



Page 30 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 30 of 145 
 

01)where the continuous addition and stirring of Caustic solution is done to maintain neutral pH of 
wastewater from Caustic Dosing Tank (CDT-01) as per requirement by gravity. Mixer is provided in 
the ENT-01 to keep all suspended solids in suspension and for proper mixing. 
Then, neutralized wastewater shall be pump to Flash Mixer (FM-01) where Alum and Polyelectrolyte 
shall be dosed from Alum Dosing Tank (ADT-01) and Polyelectrolyte Dosing Tank (PEDT-01) 
respectively by gravity. Then it will go into PST-01 where solids are allowed to settle and Clear 
supernatant from PST-01 shall be collected in Treated Effluent Sump (TES-01) before sent to 
Common MEE of M/s Ankleshwar Cleaner Production Tech. Center Ltd (ACPTCL) for further 
treatment. 
Sludge settled in PST-01 shall be collected in Sludge Drying Beds (SDBs-01-A/D) where, dewatering 
shall be carried out before storage in HWSA and ultimate disposal to TSDF.  

SIZE OF TANKS 
 
 

S.N. Name Of Unit Size (M X M X M) No. Moc/ Remark 

 

1  Equalization Cum 
Neutralization Tank (Ent-
01)  

4.0 M X 2.0 M (2.5 
M+0.5 Fb)  

1  Rcc M30+A/A 
Bk. Lining  

2  Flash Mixer (Fm-01)  0.7 M X 0.7 M (1.5 
M+0.3 Fb)  

1  Rcc M30  

3  Primary Settling Tank 
(Pst-01)  

1.5 M X 1.0 M (1.8 M + 
0.5 Fb)  

1  Rcc M30  

4  Treated Effluent Sump 
(Tes-01)  

4.0 M X 2.0 M (2.5 
M+0.5 Fb)  

1  Rcc M30  

5  Sludge Drying Beds 
(Sdbs-01-A/B)  

3.0 M X 2.0 M  2  Bk. Maso. With 
Rcc Bedding  

6  Caustic Dosing Tank 
(Cdt-01)  

500 Lit  1  Hdpe  

7  Alum Dosing Tank (Adt-
01)  

500 Lit  1  Hdpe  

8  Poly Dosing Tank (Pedt-
01)  

250 Lit  1  Hdpe  

 
Flow Diagram of Effluent Treatment Plant: 



Page 31 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 31 of 145 
 

 
 
 
 

v Mode of Disposal & Final meeting point 
 

Domestic:  
 

Soak Pit & Septic Tank  

Industrial: 
 

Industrial Effluent will be treated in ETP and then sent to 
Common MEE of M/s. ACPTCL for further treatment and 
disposal. 

vi In case of Common facility (CF) like CETP, Common Spray dryer, Common MEE etc. , Name of CF  
Common MEE of M/s. ACPTCL. 

Unit have obtained membership of M/s. ACPTCL.  
ACPTCPL/1300000210/2018-19/51 Dated: 18.08.2018 

Membership of Common facility (CF) 
(For waste water treatment)  

BEIL for TSDF & INCINERATION 
 

vii Simplified  water balance diagram with reuse / recycle of waste water 



Page 32 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 32 of 145 
 

 
 

viii Reuse/Recycle details (KLD)  

Total reuse 0.6 KLD 

Source of waste 
water for reuse  with 
quantity in KLD 

Application area with 
quantity in KLD 

Remarksregarding 
feasibility to reuse 
i.e. w/w 
characteristics 
(COD, BOD, TDS 
etc.)  

Boiler = 0.5 KLD 
Cooling= 0.2 KLD 

0.6 KLD Boiler Feed 
Water 

pH : 7.1 
COD : 150.0 
BOD : BDL 
TDS :500.0 

 

E Air 

i Flue gas emission details 
No. of Boilers/TFH/Furnaces/DG sets etc. with capacities viz. TPH, Kcal/hr, MT/hr, KVA etc.  
 

- 

Sr. 
no. 

Source of 
emission 

With 
Capacity  

Stack 
Height 
(meter) 

Type 
of 

Fuel 

Quantity 
of Fuel  
MT/Day 

Type of 
emissions 

i.e. Air 
Pollutants 

Air 
Pollution 
Control 

Measures 
(APCM) 



Page 33 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 33 of 145 
 

1 Boiler 
(1000 
kg/hr.) 

30 m Agro 
waste 

2 
MT/day 

Pm < 150 
mg/nm3 
So2 < 100  
ppm 
 Nox < 50  

ppm 

Cyclone 
separator 
with bag 
filter 

2  TFH (2 
lakh 
kcal/hr.) 

30 m Agro 
waste 

2 
MT/day 

Cyclone 
separator 
with bag 
filter 

3 D.G.set 

 (150 kva) 

11 m Diesel 15 lit/hr Adequate 
height 
provided 

- 

ii Process gas i.e. Type of pollutant gases (SO2, HCl, NH3, Cl2, NOx etc.) 
 

 - 

Sr. 
no. 

Specific 
Source of 
emission 
(Name of 

the 
Product & 
Process) 

Type of 
emission 

Stack/Vent 
Height 
(meter) 

Air Pollution 
Control 

Measures 
(APCM) 

1 
Process 
Vent*-1 

Hcl < 20 
Mg/Nm3 

11m Two Stage 
Scrubber 

2 

Process 
Vent*-2 

Nh3 < 
175.0 
Mg/Nm3 

11m Two Stage 
Scrubber 

- 

iii Fugitive emission details with its mitigation measures. 
As below:  

 Following measures will be adopted to prevent and control fugitive emissionsK 

1. Airborne dust at all transfers operations/ points will be controlled either by spraying water or 
providing enclosures.  

2. Care will be taken to store construction material properly to prevent fugitive emissions, if any. 
3. Regular maintenance of valves, pumps, flanges, joints and other equipment will be done to 

prevent leakages and thus minimizing the fugitive emissions of VOCs.  
4. Entire process will be carried out in the closed reactors with proper maintenance of pressure 

and temperature. 
5. Periodic monitoring of work area will be carried out to check the fugitive emission. 
6. Breather valves will be provided on solvent tanks. 
7. Solvent tank vents will be connected to vent chillers. 
8. To eliminate chances of leakages from glands of pumps, mechanical seal will be provided at 

all solvent pumps. 
9. Close feeding system will be provided for centrifuges. Centrifuge and filtrate tank vents will be 

connected to vent chillers. 
10. Minimum number of flanges, joints and valves in pipelines.  



Page 34 of 145 

 

480thmeeting of SEAC-Gujarat, Dated 06.02.2019 

Page 34 of 145 
 

11. Enclosures to chemical storage area, collection of emission from loading of raw materials in 
particular solvents through hoods and ducts by induced draft, and control by scrubber / 
dust collector to be ensured. 

Nitrogen blanketing will be provided, besides special care needs to be taken for control in respect of 
odorous chemicals. 

F Hazardous wastes 
(as per the Hazardous and Other Wastes (Management and Transboundary Movement) Rules 2016. 

i  

Sr. 
no. 

Type/Name 
of 
Hazardous 
waste 

Specific 
Source of 
generation 
(Name of the 
Activity,  
Product etc.) 

Category 
and 
Schedule 
as per 
HW 
Rules.  

Quantity 
(MT/Annum) 

Management of 
HW 

1 ETP Sludge 

 

ETP Sch-I/35.3 2 MT/Month Collection, Storage, 
Transportation And 
Dispose To Tsdf 
Site. 

2 Discarded 
Drums 
/Containers 

 

Raw Material Sch-I/33.1 150 

Nos/Month 

Collection, Storage, 
Transportation, 
Decontamination & 
Disposal By Selling 
To Registered 
Recycler 

3 Discarded 
Liner/Bag 

 

Raw Material Sch-I/33.1 600 

Nos./Month 

4 Used Oil  

 

Plant 
machinery 

Sch-I/5.1 240 
Liters/Annum 

Collection, Storage, 
Transportation, 
Disposal By Selling 
To Registered 
Recycler Or Re-
Use As Lubricant 

5 Organic 
Waste 

From Mfg. Of 
Rosuvastatin 
Calcium 

Sch-I/28.1 3.3 
MT/Month 

Collection, Storage, 
Transportation And 
Dispose To Co-
Processing In 
Cement Industries 
Or Common 
Incineration Site 

6 Sulphuric 
Acid  

(70 To 80 
%) 

From Mfg. Of 

Cetrizine, 
Levocetrizine, 
Pregabaline, 
Rcmh,  

Sch-I/28.1 796.5 

MT/Month 

Collection, Storage, 